

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2024-06-19 15:33:59  
Date of Next Testing: 2026-06-19 15:33:59  
Product Name: **Thermal Analysis-Tin**  
CAS Number: 7440-31-5  
Specifications & Purity: melting temperature:231.81°C  
Lot #: H2222016  
SKU #: **P119581**  
Version: **0**  
Analysis #: **372178**

Parameter	Limit Values	Result
Melting Heat	60.06-60.42 (J/g)	60.20 J/g
Melting Temperature	231.75-231.87 (°C)	231.79 °C



John Su  
QA & QC Manager